Model: Product Type:

557010 | Heavy Duty Portable Work Stand

Parts Breakdown

Part No. Description Qty Part No. Description Qty

557010-01 Foam
557010-02 Robber Cover

557010-07 Frame Top Tube
557010-08 Bolt

557010-03 | Chain with Eye Hooks 557010-09 | Washer 8*22MM

557010-04 | Eye Bolt
557010-05 | M8 Lock Nut

557010-10 | Lock Nut
557010-11 Washer 8*16MM

(o2 Ne T I \CIN N \C I O]

F- BEACT B O R [ \CRN S B\

557010-06 | Leg Tube

Assembly Instruction

Metal edges can be sharp, please use extreme caution during assambily.

1.
2.
3.

Attach Rubber Covers (#2) to bottom Leg Tube (#6).

Slide Foam (#1) on Frame Tops (#7).

Altach one Hax Mut (#5) {0 Eye Bolts (#4) 8¢ that the Eye Bolt is on the inside

of the Work Bench {see Paris Diagram on back of this page). Repeat the same stap for
the second set of legs. When comglete aind the Work Bench is assembled, the Eye
Boits (#4) will be on cpposite sides facing inward,

. Slide Leg Tube [ #6) into Frame: Top Tube (#7) 50 that the holeg #re aligned.

Slide Let Tube with Rubber Covers (#3) into top Leg Tube | #6)

. Attach Chain with Eye Hooks (#3) to the Eve Bolis {#4) =g that all Eve Hooks

are facing inwaird when complete. When the Work Bench is assemblad, the Chain with
Eye Hocks and the Eye Bolts will be on opposite sides facing inwarg,

. Set up both parts of the stand go that Eye Bolts (#4) and chain with Eye Hooks are

an opposite sides facing inside of Work Bench, Attach Chain with Eye Hooks to Wark
Bench. Attach both halves together with Bolt {#8) , Washer (#2) and

Lack Nut (#10). Insert washers between each leg on each side of the stand,as well as
between Nut and stand and Bolt and stand. 4 washer should be sued at all points that
metal is in contact with metal.

. Tighten all bolts when cempletely asssmbled.

Page 2




